From: Mike Pollock

To: Francisco Rufian

Cc: juanluis.castillo@clovergroup.com; Joaguin Mavares; Michael Horn
Subject: RE: Revised Inventory Report LM6000 Fresno

Date: Wednesday, November 11, 2009 1:16:13 PM

Attachments: LM6000PC Inspection report 10.5.09.doc

Dear Mr. Francisco,

Please find attached; the revised Inspection Report for ESN 191-418. It is an account of what we
physically inventoried; and what Mr. Castillo provided in a separate spreadsheet.
Should there be any questions, comments or concerns; please don't hesitate to contact me.

Please advise me; when you are ready to proceed with the repairs to the units.
Best Regards,

Michael Pollock

Manager of Aero Turbine Services
ProEnergy Services

2031 Adams Rd

Sedalia, Missouri 65301
660-829-5100 office
660-829-1160 fax

660-287-7678 cell

email mpollock@proenergyservices.com

http://www.proenergyservices.com

This e-mail is the property of ProEnergy Services, LLC and/or its relevant affiliate and may contain
confidential and privileged material for the sole use of the intended recipient (s). Any review, use,
distribution or disclosure by others is strictly prohibited. If you are not the intended recipient (or
authorized to receive for the recipient), please contact the sender or reply to ProEnergy Services at
chowatt@proenergyservices.com and delete all copies of the message. This e-mail (and any
attachments hereto) are not intended to be an offer (or an acceptance) and do not create or evidence a
binding and enforceable contract between ProEnergy Services LLC (or any of its affiliates) and the
intended recipient or any other party, and may not be relied on by anyone as the basis of a contract by
estoppel or otherwise. Thank you.

----- Original Message-----

From: Francisco Rufian [mailto:rufianorts@gmail.com]

Sent: Wednesday, November 11, 2009 12:51 PM

To: Mike Pollock

Cc: Pam Arnold; Joaquin Mavares; Michael Tate; Jose Luis Vasquez; Antonio Escalona;
juanluis.castillo@clovergroup.com; Juan Carlos Castillo; Omara Valles

Subject: Revised Inventory Report LM6000 Fresno

Dear Mr Michael,

Please you are kindly requested to advise when the subject revised
Inventory Report will be ready. The delay on issuing this resport is
jeopardizing the preparation of the Packing List and shipment
schedule.

Regards

Francisco Rufian


mailto:/O=FIRST ORGANIZATION/OU=FIRST ADMINISTRATIVE GROUP/CN=RECIPIENTS/CN=MPOLLOCK
mailto:rufianorts@gmail.com
mailto:juanluis.castillo@clovergroup.com
mailto:jmavares@proenergyservices.com
mailto:mhorn@proenergyservices.com
http://www.proenergyservices.com/
mailto:rufianorts@gmail.com


[image: image21.png]





[image: image1]

LM6000 INSPECTION


LOCATION: Industrial Terminal Houston, Tx

DATE: October 5, 2009

ESN: 191-418

Piece #1

Turbine Base

[image: image19.jpg]





Parts and accessories shipped in main unit turbine room-LM6000 PC-Sprint


QUANTITY:

1 – WOODWARD GAS FUEL VALVE

2 – FISHER CONTROL GAS VALVE

1 – GE MARINE INDUSTRIAL GAS TURBINE S/N 191-418 (IN SHIPPING CONTAINER)

2 – SETS OF EXHAUST SHIMS

4 – EXHAUST BOLTS WITH LOCK WASHERS, FLAT WASHERS, AND NUTS

2 – EXHAUST PUSH BRACKETS MISSING

1 – HILLIARD ENGINE STARTER ON TURBINE IN SHIPPING CONTAINER 

4 – SHIPPING BRACES FOR TURBINE SUPPORT (SHIPPED LOOSE)

1 – TURBINE EXHAUST COLLECTOR (MOUNTED TO BASE, INSIDE TURBINE ROOM W/ INSULATION EXHAUST BLANKET)

1 – SAUER DANFOSS HYDRAULIC MOTOR  (ON AUX. SKID)

1 – FISHER CONTROL VALVE, EXHAUST DRAIN W/1”TUBE AND 1” FLEX HOSE

1 – TURBINE LUBE OIL FILTER, PALL W/ HAND TORQUE BOWL (BOWL IS MISSING)

2 – CO2 NOZZLES – TYPE “S” MOUNTED

1 – PIPE CONNECTION SS 1 ½” 300 X 1’ LG. CONNECTION TA4 TO SPRINT MANIFOLD TURBINE ENGINE

1 – BALL VALVE SS 1 ½”, SPRINT CONNECTION

1 – FLEX HOSE 1 ½”, SPRINT CONNECTION

1 – ORIFICE PLATE GE SUPPLY 5/8” DIAMETER ORIFICE CONNECTION TA4, DWG, MISSING

2 – GASKET SEALS, SQUARE MISSING

4 – BOLTS MISSING

4- NUTS MISSING

Hoses, Tubes, & Pipes


[image: image2.jpg]





1 – HOSE WITH PIPE CONNECTION, GASKET 3” 600 AND 8 EACH ¾” STUDS AND ¾” NUTS

1 – HOSE AND TUBE CONNECTION, STARTER CASE DRAIN

1 – HOSE AND PIPE CONNECTION, HYDRAULIC START SUPPLY MAIN SKID

1 – HOSE AND PIPE CONNECTION HYDRAULIC START RETURN MAIN SKID

1 – HOSE AND TUBE CONNECTION, TURBINE AIR SUPPLY TP-39804

1 – HOSE AND PIPE CONNECTION, TLO SUPPLY TO #L-1

1 – HOSE AND PIPE CONNECTION, HEAD SUPPLY #L-3

1 – HOSE AND PIPE CONNECTION, TLO SUPPLY TO FILTER #L-6

1 – HOSE AND PIPE CONNECTION, TLO SCAVENGE #L-2

1 – HOSE AND TUBE CONNECTION, PRIMARY HEADER #P100

13 – ¼” TYPICAL INSTRUMENT LINES

1 – HOSE AND TUBE CONNECTION, 1” TURBINE EXHAUST DRAIN

1 – A-SUMP XREF520 KITS PB166, AEP/MOD MISSING

3 – HOSES INSTALLED WITH BRACKETS

1- TEE, 2” X 150-10S WP- 304/304 L.S. HT #5184 #276 MR0175-65545-APP ADAPTER A9 CONNECTION

2 – GASKETS, 4-BOLT, 1 ALUMINUM/VITON

1 – GASKET, 4-BOLT, 1 ½” ALUMINUM 

2 – GASKETS, SUMP VENT 

1 – GASKET, FLEXITALLIC, FLG, 3-150# RF, SS, SWOR

4 – WASHERS, LOCK, ¼”, HELICAL, CS MISSING

8 – BOLTS, HEX, 5/16-18NC X 1 ¼”, SS MISSING

8 – NUTS, HEX, F/L, 5/16”-18NC, SS MISSING

16 – WASHERS, FLAT, 5/16, SAE, 18-8SS, WS MISSING

4 – BOLTS, HEX ¼ X 20 NC X G5, PL MISSING

8 – STUDS, 5/8-11NC X 3 3/4, B7, PL MISSING

8 – NUTS, HVY HEX, 5/8-11NC, 2H, PL MISSING

8 – STUDS 5/8-11NC, 2H PL MISSING

16 – NUTS, HVY HEX, 5/8-11NC, 2HMISSING

4 – BOLTS, HEX, ¼” – 20NC X 1 ¼, SS MISSING

8 – WASHERS, FLAT, ¼” SAE, 18-8SS, W/S MISSING

4 – WASHER, FLAT, ¼” SAE, CS, PL MISSING

4 – NUTS, HEX F/L ¼ -20NC, SS MISSING

Box #2

8 – SHEAR LUGS

Box #3


LM -6000 PC TURBINE ENGINE H-FRAME ASSY 

[image: image3.jpg]





1 – I-BEAM ½” X 14’ LG. W/ MAIN UNIT CONNECTION

1 – I-BEAM ½” X 10’ 10” CROSS BEAM ASSEMBLY

2 – I-BEAM SUPPORT LEGS

12 – BOLTS ¾” X 2 ½” LG. W/ HEAVY HEX NUTS

1 – ST. – ASSY. HARDWARE KIT OF CRANE NUTS, WASHERS, BOLTS

BOX #4

4 – BMKEXH-412 BRACKETS FOR HEATER, RUFFNECK

4 – FX412480360-5T HEATERS, AIR, FX4, 480V5KW3P60HZ-T

BOX #5

LM-6000 TURBINE MODULE- THRUST BALANCE PIPING ASSEMBLY – DWG. NO. 701990

1 – VALVE BLEED AIR 4.0 IN. DIA.

1 – TEE FLANGE, SPOOL, W/1” FLANGE CONNECTION

1 – ADAPTER FLANGE, TO V, 8 HOLE FLANGE ONE END, AND 4” CLAMP CONNECTION ONE END-

1 – ORIFICE PLATE, THR BAL. 8 HOLE 4” CONNECTION

1 – ORIFICE PLATE, 4 BOLT HOLE – 

2 – GASKETS, E-SEAL, 4”

1 – SEAL RING, METAL, 3 INCO718

1 – SEAL RING, METAL, 2 ½” (EG&G)

2 – COUPLING, 4”, V-RETAINER 

1- CLAMP, V-BAND, 3” RETAINER (VOSS)

1 – CLAMP, 2 ½”, V-BAND RETAINER

2 – GASKETS, GRAPHITE, ½” THK

2 – GASKETS, GRAPHITE, 1/16 THICK

1 – GASKET, FLG, 1-300# RF, 321S, SWIOR (FLEXITALLIC)

4 – STUDS, 5/8” – 11UNC X 3 ¼” A193-B8C

8 – NUTS, HVY. HX. 5/8” – 11NC-A194-B8C

4 – BOLTS, HEX, ¼” 28NFX 1 ½”, G5P

8 – WASHERS, FLAT, ¼” SAE, 316 SS W/S

8 – NUTS, HEX F/L, ¼-28 NF, SILV-PL 

16 – BOLTS, 

16 – NUTS, HEX F/L, 5/16” – 24NF, SILV PL

8 – BOLTS, MACHINE 5/16” X 1 ¼” LG. G.E. AIRCRAFT BOLTS

8 – NUTS, SLKG, G.E. AIRCRAFT

3 – FAB DTL, PPG SUPPORTS SPRG CAN

3 – BOLTS, HEX, ½-13NC X 3 ½”, SS – MISSING

3 -  BOLTS, HEX, ½” – 13NC X 3, G5, PL

6 – NUTS, HEX, ½-13NC, 304SS

15 – NUTS, HEX, ½-13NC, G5, PLATED

6 – WASHERS, FLAT, ½, SAE, 304 S.S. W/S

6 – WASHERS, FLAT, 1/2:”, SAE, CS, PL, W/S

3 – HANGERS RODS, ALL THD, ½” – 13NC, SS

3 – HANGERS, PTP-1, TYPE C, SIZE 20

4 – BOLTS, HEX, 5/16-24NF X 1 1/4'”, SS – MISSING

4 – WASHERS, FLAT, 5/16, SAE 316SS, W/S – MISSING

1 – SPOOL 1 PIPE SS 4” 600 FLANGE ONE END #/G.E. ENGINE CONNECTION A47 CLAMP END 2 ½”

1 – SPOOL 2 PIPE SS 4” FLANGE CONNECTION EIGHT BOLT HOLES W/G.E. ENGINE CONNECTION A46, CLAMP END 3”

1 – SPOOL 3 PIPE S.S. 1” (BYPASS) 1” 300# FLANGE ONE END, AND FOUR BOLT PAD CONNECTION ONE END 

1 – SPOOL 4 PIPE S.S. 4” CLAMP CONNECTION TO HONEYWELL VALVE, TO 4” 600# RF CONNECTION TO A47

1 – OFFSET BRACKET ASSEMBLY, FOR 4.0 IN. DIA.

4 – BOLTS S.S. 5/16” X 5/8” LG. FINE THREAD

4 – LOCKWASHERS S.S. 5/16”

4 – FLATWASHERS S.S. 5/16”

4 – BOLTS S.S. 3/8” X 1” LG.

4 – FLATWASHERS S.S. 3/8” S.S.

4 – LOCKNUTS S.S. 3/8”

TUBE FITTING CONNECTION, VALVE BLEED AIR ASSEMBLY

1 – 1/2” TUBE CONNECTION BLEED AIR RETURN – MISSING

1 – 3/8” TUBE CONNECTION BLEED AIR SUPPLY – MISSING

1 – ¼” TUBE CONNECTION BLEED AIR DRAIN - MISSING

TUBE FITTING, HONEYWELL VALVE

1 – ½” TUBE X ½” O-RING ST – HONEYWELL VALVE – MISSING

1 – 3/8” TUBE X 3/8” O-RING ST – HONEYWELL VALVE – MISSING

1 – ¼” TUBE X ¼” O-RING ST – HONEYWELL VALVE – MISSING

4 – WASHERS, LOCK, 5/16, HELICAL, 316SS

1 – GASKET, FLG, 4-600# RF, 321S SWIOR

8 – STUDS, ¾” – 10NC X 4 ¾” – 304SS

16 – NUTS, HEX ¾-10 NC, 304SS

BOX #6

LM-6000 UNIT – 60 HZ UNIT

[image: image4.jpg]





1 – COLD WEATHER ENCLOSURE, FOR LM-6000 TURBINE GAUGE PANEL ASSEMBLY (ALUMINUM)

1 – ALUMINUM ANGLE – ¼” X 8’6” LG. FOR GAUGE PANEL ASSEMBLY BOX W/HARDWARE, ASSEMBLY SCREWS

BOX #8

1 – EXPANSION JOINT, VBV DISCHARGE INTERNAL FOR LM6000-PC TURBINE ENGINE ASSEMBLY, PIPING TECHNOLOGY PRODUCTS, INC.

BOX #9

LM6000 TURBINE MODULE EXHAUST DIFFUSER FLASHING ASSEMBLY

4 – EXHAUST FLASHINGS 

4 – EXHAUST BLANKETS 

56 – ¼” X 1” SHEET METAL SCREWS

2 – ½” EYE BOLTS

4 – STAINLESS STEEL COVER PLATES/FLASHING ASSEMBLY

8 – 5/16 X 2” HEX BOLTS 

8 – 5/16 STAINLESS STEEL FLATWASHERS

8 – 5/16 STAINLESS STEEL LOCKWASHERS

2 – 3/8” DRILL BITS

1 – 23 FT. ROLL 1 1/8” FIBERGLASS ROPE 

1 – ROLL – STAINLESS STEEL TIE WIRE

Box #10


1 – LOT – MECHANICAL SHIPLOOSE AS LISTED BELOW

LM-6000 SPRINT


2 – HOSES, GENERATOR PUMP SUCTION 2” AND GENERATOR PUMP DISCHARGE 2”

1 – 1 ¼” PIPE S.S. CO2 BOTTLES RACK TO MAIN UNIT CONNECTION 12” LONG


1 – LEVEL GAUGE, OUTSIDE CONNECTION GENERATOR END OF SKID – MISSING

3 – 1 ¼” PIPES S.S. CO2 BOTTLES RACK TO MAIN UNIT CONNECTION


1 – HOSE, S.S. FLEX W/WIRE BRAID 3” X 69 LG. ABC SUMP VENT METAL HOSE,     TURBINE ROOM ASSEMBLY


8 – BOLTS, 5/16” X 1 ¼” LG. S.S. – MISSING

8 – NUTS, 5/16” LOCK – MISSING

2 – GASKETS, PARKER O-SEAL 


4 – ¼” SEAL RINGS, AIR INLET PLENUM W/BOLTS & NUT ASSEMBLY SPLIT TYPE RING


48 – BOLTS, 


48 – NUTS, SILVER PLATED


4 – ¼” SEAL RING AIR INLET PLENUM W/BOLTS & NUT ASSEMBLY SPLIT TYPE RING


48 – BOLTS


48 – NUTS, SILVER PLATED


4 – STEEL, PLATES (ROOF SKID) – 3/16 X 3 1/8 X 6 ½” - MISSING

4 – STEEL PLATES (ROOF SKID) – 3/16 X 3 1/8 X 3 1/4” – MISSING

48 – SHEET, METAL SCREWS WALL FLASHING


1 – GAUGE, ASHCROFT – DEG. TO 250 DEG.


50 – GRATING CLIPS


50 – WHIZ BOLTS – ¼” X 1”


100 – SHEET METAL SCREWS – ¼” X 1” LG.


50 – SHEET METAL SCREWS – ¼ X 1 ½”


10 – SHEET ETAL SCREWS – ¼ X 3” LG.


20 – COUNTER SINK SCREWS – ¼ X 1”


10 – SCREWS – 10/32 X 1” LG


10 – SCREWS – 10/32 X 3/E” LG


20 – NUTS – 10/32


1 – 1” LIFTING EYE BOLTS W/NUT


4 – ½” LIFTING EYE BOLTS W/NUTS


1 – HOSE, 3” 150# AIR AND OIL SEPARATOR ROOF SKID MATING 

1 – HOSE, 2” 150# AIR AND OIL SEPARATOR ROOF SKID MATING 


2 – HOSES, 2” SPLIT FLANGES, BLUE COLOR (MAIN UNIT SPLIT LINE CONNECTION) 

PIECE #13

1-LM6000 GENERATOR BASE

[image: image5.jpg]





PARTS, ACCESSORIES SHIPPED INSIDE GENERATOR BASE


1 – MOTOR AC, W/PUMP GENERATOR LUBE OIL SYSTEM


1 – MOTOR AC, W/PUMP GENERATOR JACKING OIL SYSTEM


4 – JACKING OIL FILTERS, W/CHECK VALVE AND FLEX HOSES


3 – JACKING OIL 3/8” TUBES, DRIVE END CONNECTION


1 – JACKING OIL TUBE 3/8”, TUBE EXCITER END

1 – PALL LUBE OIL FILTER, DUPLEX 


1 – CROSBY VALVE – GLO 


1 – GENERATOR FILLER CAP W/SCREEN


4 – GENERATOR COUPLING GUARDS ASSEMBLY (BRUSH GEN. COUPLING GUARDS)


3 – CO2 NOZZLES – TYPE “S”


1 – GAUGE, ASHCROFT 50 DEG. TO 400 DEG. – TI 6014 – MISSING

1 – GAUGE, ASHCROFT 0 DEG. TO 250 DEG. – TI-6010


1 – GAUGE, ASHCROFT 0 DEG. TO 250 DEG. – TI-6009 – MISSING

4 – MAIN UNIT TURBINE SECTION AND GENERATOR SECTION SPLIT BASE BOLTS – 1 ½” X 5” LONG


4- MAIN UNIT TURBINE SECTION AND GENERATOR SECTION SPLIT BASE NUTS


2 – DOWEL PINTS – 1 ½” (ALL ITEMS ARE SHIPPED INSIDE SMALL PLYWOOD BOX)


12 – GENERATOR LUBE OIL SUPPLY AND RETURN S.S. PIPING ASSEMBLY 4” 150#, 2” 150#, 1 ½” 150# PIPES (ALL ITEMS ARE MOUNTED & BOLTED)


5 – 2”CHECK ALL VALVES, GLO SYSTEM


2 – CROSBY VALVES – GLO –


1 – FISHER CONTROL VAVLE – GLO


3 – TUBES, ¼” GLO CONNECTION


1 – TUBE, ½” GLO DRAIN, DEMISTER TANK


1 – DRESSER COUPLING 4” GLO, TO DEMISTER TANK


2 – WALL FLASHINGS, MAIN UNIT SPLIT LINE SECTION 5” X 11’8”LG.


11 – FLOOR PLATES (MOUNTED)


6 – FLOOR GRATINGS

PIECE #14

[image: image6.jpg]





1 – BRUSH GENERATOR (GE GENERATOR)

Box #15

G.L.O. RETURN PIPING ASSEMBLY (BRUSH GEN.)

1 – 4” X 150# X 16’2” LONG PIPE


1 – 4” X 150# X 3’5” LONG PIPE


1 – 4” X 150# X 1’2” LONG PIPE


2 – 4” PIPE SUPPORT BRACKETS (1/4” X 10-7/8”)


2 – ½” X 2” X 4” SUPPORT BRACKET PLATES


4 – 3/8” X ¾” LONG BOLTS WITH NUTS & LOCKWASHERS


2 – 3/8” X 4” 7-BOLTS WITH LOCHWASHERS & NUTS


2 – 4” VISI-FLO SIGHT GLASSES


1 – 9/16”, 5/16” AND ¼” DRILL BITS


Box #16

GENERATOR RUNDOWN TANKS AND JACKING OIL PARTS

4 – GENERATOR RUNDOWN TANKS, A.C.V. GROUP 20 GALL. CAPACITY

16 – ½” X 3” BOLTS, GENERATOR SOLE PLATE ASSY.


6 – 1” TUBE FOR RUNDOWN TANK CONNECTION (D.E. AND N.D.E.)


4 – ¾” S.S. TUBE FOR RUNDOWN TANK CONNECTION (D.E. AND N.D.E.)


2 – ¼” S.S. TUBES FOR RUNDOWN TANK CONNECTION (D.E. AND N.D.E.)


12 – 2 ½” X 9 ½” BOLTS FOR GENERATOR


12 – 2 ½” NUTS FOR GENERATOR BOLTS


4 – ¼” LIFTING EYE BOLTS


2 – ½” LIFTING EYE BOLTS – MISSING

1 – CAN – NEVER SEEZ PURE NICKEL


2 – 1” TUBE TEES (16TTT-316)


1 – 1” TUBE X ¾” MNPT 90 DEG. (16LM12)


2 – ¾” TUBES X ¾” MNPT 90 DEG. (12LM12) – MISSING

1 – ¾” TUBES X ¾” TUBE 90 DEG. (12LU)


2 – ¾” MJIC X MNPT X FNPT (2611-12-12-12)


2 – ¾” TUBE X ¾” MNPT STRAIGHT (12CM12) – MISSING

1 – 1” TUBE X ¾” MNPT (16CM12) – MISSING

2 – ¾” MJIC X ¾” MNPT (2404-12-12 316)


1 – 1” UNION 90 DEG. (16LU)


4 – HAVIT FLANGES GASKET KIT (SKV-100-SS)


4 – 3/8” TUBE X ½” MNPT 90 DEG. (6LM8) – MISSING

4 – HAVIT FLANGES (7308-12 12-08) – MISSING

2 – RUN DOWN TANK HOSES 

Box #17

[image: image7.jpg]





1 – GENERATOR TRANSITION EXHAUST THROAT DUCT ASSEMBLY


Box #18


LM-6000 UNIT – 60 HZ

VAW SYSTEMS LTD.


[image: image8.jpg]





1 – GENERATOR VENT AIR EXHAUST, W/SILENCER AND DAMPER, HOOD, BIRDSCREEN, ¼” TUBE CONNECTION TO AUTO MAX UNIT GEPP P.O., GEPP (ALL ITEMS ONE ASSEMBLY)

2- ¼” TUBE CONNECTIONS, MAIN UNIT TO DAMPER


Box #19


1 – LOT – ELECTRICAL SHIPLOOSE AS LISTED BELOW:


1 – 13” EXTENSION FOR A M.T.T.B. 


1 – S.S. CONDUIT ENTRANCE BOX 


1 – SET – 8 PIECES OF ALUMINUM FOR LINESIDE CUBICLE


1 – SET – 8 PIECES OF ALUMINUM FOR NEUTRAL CUBICLE 


1 – CS. – CONSISTING HARDWARE FOR BUSS DUCTS


20 – EA. – BOLTS 5/16 X ¾” 


32 – EA. – BOLTS 5/16 X 1”


32 – EA. – 5/16” NUTS


52 – EA. 5/16” LOCKWASHERS


84 – EA. 5/16” FLATWASHERS


3 – EA. – 5,000 BISHOP TAPE


3 – EA. DUCT SEALS 


3 – EA. – DUCT SEALS


6 – ROLLS OF SCOTCH 33+ TAPE# SUPER 33+3/4 X 66 LOC. IN ZONE #2


1 – CS. – A. CONSISTING OF 3 OUTSIDE FIRE SWITCHES  PART #EFDC2437S768RC02 AND 3 MTG. MOUNTING BRACKETS ALSO CONSISTING OF 1 THERMO SPOT DETECTOR (WITH NO BASE) -   LOCATED IN ZONE #2

1 – CS. – CONSISTING OF THE FOLLOWING ACCESSORIES:


    2 EA. – 9/32 DRILL BITS


    1 – BOX – 5/16 X 18 HAND TAP


    25’ OF 1 WEATHERSTRIPPING


    25’ OF 1 ½” WEATHERSTRIPPING


    1 EA. – ¾” RIGID STD. CLAMP


    50 EA. – TY-RAP CABLES


    50 EA. – CLAMPS TY-RAP


    50 EA. – CLAMPS TY-RAP  - CONSISTING OF 4 EA. PROXIMETER PROBES (12 ½” IN         LENGTH) – LOCATED IN ZONE #2


1 – CS – CONSISTING OF 12 EA. COPPER FLEX   TO BE INSTALLED IN A BRUSH LINESIDE CUBICLE – LOCATED IN ZONE #2


1 – CS. – CONSISTING OF 12 EA. COPPER FLEX -  TO BE INSTALLED IN A BRUSH NEUTRAL CUBICLE ALSO CONSISTING ALSO OF HARDWARE FOR THE REINSTALLING OF THE COPPER THE FLEX FOR LINESIDE AND NEUTRAL CUBICLE AS FOLLOWS:


     60 EA. – 3/8” BOLTS 3 ½” IN LENGTH


     60 EA. – 3/8” NUTS


     60 EA. – 3/8” LOCKWASHERS


     120 EA. – 3/8” FLATWASHERS


     15’ ROLL OF HEAT SHRINK   LOC. IN ZONE #2


1 – CS – CONSISTING OF A BENTLEY NEVADA KIT– VS AS FOLLOWS: - MISSING

     1 – J-BOX-14 ENCLOSURE – MISSING

     2 – EXTENSION CABLES


     2 – EXTENSION CABLES


     2 – PROXIMETERS


     2 – PROXIMETERS


     4 – PROXIMETER PROBES HOUSINGS ALSO CONSISTING OF A TEMP ELEMENT TAG      TO BE MOUNTED ABOVE THE GENERATOR LOCATED IN ZONE #2

Box #20

1 – LM6000 AMERIDRIVES, AMERIFLEX, COUPLING INTERNATIONAL


64 – ½” – 20 UNF (GRADE C) NUTS


28 – 9/16” – 18 UNF X 2.88 LG. BOLTS


28 – 9/16” – 18 UNF GRADE C SELF LOCKING NUTS


20 – 1” – 12 UNF X 3.94 LG. BOLTS


20 – 1” – 12 UNF SELF LOCKING NUTS


4 – 135 JACKING SCREWS ¼” – 28 UNF X 1.75 LG.

PIECE #21

[image: image9.jpg]





1 – ROOF SKID


Box #22


LM-6000 UNIT – 60 HZ UNIT


TCF AEROVENT


1 – VENTILATION STACK CAP FOR VENT SILENCERS (ROOF SKID ASSEMBLY)


Box #23


LM-6000 UNIT – 60 HZ UNIT


TCF AEROVENT


[image: image10.jpg]





1 – VENTILATION STACK CAP FOR VENT SILENCER (ROOF SKID ASSEMBLY)


Box #24


LM-6000 – 60 HZ UNIT


VAW SYSTEM LTD.


1 – VENTILATION SILENCER, 10’ TALL – TURBINE ROOM VENT FANS


Box #25


LM-6000 – 60 HZ UNIT


VAW SYSTEM LTD.


1 – VENTILATION SILENCER. 10’ TALL – TURBINE ROOM VENT FANS


Box #26


1 – V.B.V. DUCT, Installed on Roof Skid

Box #27


1 – V.B.V. SILENCER

Box #28


1 – V.B.V. HOOD

Box #29


LM-6000 UNIT – 60 HZ


1 – SILENCER DUCT TRANSITION – TURBINE COMBUSTION AIR INLET (ROOF MODULE ASSEMBLY)


Box #30

2 – GENERATOR FAN EXPANSION JOINTS

Box #31

LM-6000 UNIT – 60 HZ


1 – DEMISTER TANK GENERATOR LUBE OIL SYSTEM TANK, AIR/OIL SEPARATOR – DOLLINGER 


2 – SUPPORT BRACKET ANGLES FOR DEMISTER TANK ASSEMBLY


1 – ½” TUBE CONNECTION, MAIN UNIT TO DEMISTER TANK


Pkg. # 32


[image: image11.jpg]





(1) INLET PLENUM MODULE

Pkg. no. 33

[image: image12.jpg]





(1) LEFT HAND COIL MODULE

Pkg. no. 34


[image: image13.jpg]





(1) RIGHT HAND COIL MODULE

Box #35, Grating

On Skid 38

Box #36, Walkways & Handrails


On Skid 38

Box #37, Coil Module Parts & Support Structure

On Skid 38

Skid no. 38


[image: image14.jpg]





(2) BENT LEGS FOR FILTER SUPPORTS

Box #40, Filter Elements


Box #41, Filter Elements


Box #42


1 – LOT – NUTS & BOLTS SHIPLOOSE AS LISTED BELOW:


TURBINE ROOM – ZONE #1


1 – TURBINE VGV PUMP FILTER ELEMENTS AIRCRAFT POROUS MEDIA


1 – GAS FUEL BALL VALVE – KF INDUSTRIES


1 – P16-5332


BOLTS


74 – 7/8” – 9UNC X 10 ½ LG. HX HD


10 – 1 ½” – 6 UNC X 5” LG. HX HD


17 – 7/8” – 9UNC X 3 ¾ LG. HEX HD


90 – ½” – 20 UNF X 1 ½” LG. HEX FLG


48 – ½” – 20UNF X 1 ½” HEX HD


100 – ¼” – 28 UNF-2A X 1 ¼” LG. A-286


70 – ¼” – 28 UNJF-3A X 1.75” A286


70 – ½” – 13UNC X 1 ½” LG. HEX HD


7 – ¾” – 10UNC X 8 ½” LG. HEX HD


20 – ¾” – 10UNC X 5 ½” LG. STUDS


12 – ¾” – 10UNC X 4” LG. STUDS


NUTS


74 – 7/8” – 9UNC, HEX A-325

10 – 1 ½” – 6UNC, HVY HEX.


17 – 7/8” – 9UNC, HVY, HEX


90 – ½” – 20UNF HEX FLG. CAPSCREWS


100 – ¼” – 28UNF-2B, 347SS SILVER PLATED


70 – ¼” – 28UNF-SB SELF LOCKING


70 – ½” – 13UNC, HEX HD


7 – ¼” – 10UNC, HEX


40 – ¼” – 10UNC. HVY HX.


24 – 1/4” – 10UNC HVY. HX


GASKETS


36 – FT. – 1” X 4” NEOPRENE CLOSED CELL FOAM


23 – FT. – ¼” X 1” NEOPRENE CLOSED CELL FOAM


23 – FT. – 1/8” X 2” NEOPRENE CLOSED CELL FOAM


40 – FT. – 1/8” X 2” NEOPRENE CLOSED CELL FOAM


3 – 3” – 600# RF/FF


3 – 1 ½” – 600# RF/FF


FLATWASHERS


140 – 7/8”, A-325, PLTD.


36 – 7/8”, A-325, PLTD


48 – ½” GRD. 5, PLTD.


70 – ¼” – FLAT, SS


140 – ½” – FLAT, GRD. 5, PLTD.

LOCKWASHERS


74 – LOAD INDICATING 7/8”


17 – LOAD INDICATING


48 – ½” GRD. 5, PLTD.


70 – ½” – LOCK, GRD. 5, PLTD.


GENERATOR ROOM, BRUSH – ZONE #2


2 – GEN. LUBE OIL FILTER ELEMENT PALL 


4 – GENERATOR JACKING OIL FILTER ELEMENTS – DONALDSON


BOLTS


24 – 5/16” – 18 UNC. 1” LG., HEX HD


12 – ½” – 13 UNC, 3 ½” LG. STUDS


12 – 5/8” – 11UNC, 4” LG. STUDS


20 – 5/8” – 11UNC, 4” LG. STUDS


12 – ¾” – 10UNC, 5” LG. STUDS


16 – 5/8” – 11UNC, 4” LG., STUDS


50 – 5/8” – 11UNC, 4” LG. STUDS


12 – ½” – 13UNC, 4 ¼” LG. STUDS


20 – ½” – 13UNC, 3 ¼” LG. STUDS


12 – 5/8” – 11UNC, 4” LG. STUDS


12 – ¾” – 10UNC, 1” LG. HEX HEAD


16 – M12X45MM, HEX HD, GRD.5


34 – 3/8” – 16UNC, 1” LG., HEX HD


40 – M12X45MM, HEX HD, PLTD.


NUTS


24 – ½” – 13UNC, HEAVY HEX, A194-2H


24 – 5/8” – 11UNC, HEAVY HEX, A194-2H


40 – 5/8” – 11UNC, HEAVY HEX, A194-2H


24 – ¾” – 10UNC, HEAVY HEX, A194-2H


32 – 5/8” – 11UNC, HEAVY HEX, A194-2H


100 – 5/8” – 11UNC, HEAVY HEX, A194-2H


24 – ½” – 13UNC, HEAVY HEX, A194-2H


40 – ½” – 13UNC, HEAVY HEX, A194-2H


24 – 5/8” – 11UNC, HEAVY HEX, A194-2H


GASKETS


6 – 1 ½” – 150# RF, 1/8” THICK, CG-1F FLEXITALLIC


6 – 2” – 150# RF, 1/8” THICK, CG-1G FLEXITALLIC


4 – 4” – 150# RF, 1/8” THICK, CG-1L FLEXITALLIC


2 – 6” – 150# RF, 1/8” THICK, CG-1P FLEXITALLIC


6 – 2” - 150# RF, 1/8” THICK, CG-1G FLEXITALLIC

16 – 2” – 150# RF, 1/8” THICK, CG-1G FLEXITALLIC


10 – 1 ½” – 150# RF, 1/8” THICK, CG-1F FLEXITALLIC


4 – 2” – 150# RF, 1/8” THICK, CG-1G FLEXITALLIC


FLATWASHERS


24 – 5/16” – FLAT, GRD. 5, PLTD.


12 – ¾” -  FLAT, GRD. 5, PLTD.


16 – M12-FLAT, GRD. 5, PLTD.


34 – 3/8” – FLAT, GRD. 5, PLTD.


40 – M12-FLAT, GRD. 5, PLTD.


LOCKWASHERS


24 – 5/16” – LOCK, GRD. 5, PLTD.


12 – ¾” – LOCK, GRD. 5, PLTD.


16 – M12-LOCK, GRD. 5, PLTD.


34 – 3/8” – LOCK, GRD. 5, PLTD.


40 – M12-LOCK, GRD. 5, PLTD.


GENERATOR VENT EXHAUST – ZONE #3


BOLTS


36 – ½” – 13UNC X 1 ½” LG., GRD. 5, HEX HD


4 – 5/8” – 11UNC X 1” LG., GRD. 5, HEX HD


NUTS


36 – ½” – 13UNC, HEX HD, GRD. 5, PLTD.


GASKETS


36 – FT. – ½” X 2” NEOPRENE CLOSED CELL FOAM


FLATWASHERS


72 – ½” – FLAT, GRD. 5, PLTD.


4 – 5/8” – FLAT, GRD. 5, PLTD.


LOCKWASHERS


36 – ½” – LOCK, GRD. 5, PLTD.


4 – 5/8” – LOCK, GRD. 5, PLTD.


ROOF MODULE – ZONE #5

BOLTS


64 – 7/8” – 9UNC X 3 ½” LG., HX HD


18 – 1” – 8UNC X 3” LG., HEX HD


12 – 7/8” – 9UNC X 3 ½” LG., HEX HD


110 – 5/8” – 11UNC X 2” LG., HEX HD


40 – ½” – 13UNC X 1 ½” LG., HEX HD


6 – 5/8” – 11UNC X 1 ½” LG., HEX HD


9 – 5/8” – 11UNC X 1 ½” LG., HEX HD


8 – ¾” – 10UNC X 4” LG., STUDS


9 – 5/8” – 11UNC X 3 ¾” LG., STUDS


6 – 5/8” – 11UNC X 3 ½” LG., STUDS


5 – ½” – 13UNC X 3” LG., STUDS


NUTS


64 – 7/8” – 9UNC, HEX HD.


18 – 1” – 8UNC, HEX HD.


12 – 7/8” – 9UNC, HEX HD.


110 – 5/8” – 11UNC, HEX HD


40 – ½ - 13UNC, HEX HD


56 – 3/4” – 10UNC, HVY HX.


18 – 5/8” – 11UNC, HVY HX.


10 – 5/8” – 11UNC, HVY HX.


56 – ½” – 13UNC, HVY. HX.


GASKETS


120 – FT. – ¾” X 4” NEOPRENE CLOSED CELL FOAM


40 – FT. – 1/8” X 2” NEOPRENE CLOSED CELL FOAM


40 – FT. – 1/8” X 2” NEOPRENE CLOSED CELL FOAM


2 – 2” – 150# RF/FF X 1/8” CG-1G FLEXITALLIC


2 – 3” – 150# RF/FF X 1/8” CG-1J FLEXITALLIC


4 – 6” – 150# RF/FF X 1/8” CG-1P FLEXITALLIC


3 – 3” – 150# RF/FF X 1/8” CG-1J FLEXITALLIC


3 – 2” – 150# RF/FF X 1/8” CG-1G FLEXITALLIC


2 – 1 ½” – 150# RF/FF X 1/8” CG-1F FLEXITALLIC


FLATWASHERS


64 – 7/8”, 1-325, PLTD.


18 – 1”, 1-325, PLTD.


12 – 7/8”, A-325, PLTD.


220 – 5/8” – FLAT, GRD. 5, PLTD.


80 – ½” – FLAT, GRD. 5, PLTD.


LOCKWASHERS


64 – LOAD INDICATING 7/8”


18 – LOAD INDICATING 1”


12 – LOAD INDICATING 7/8”


110 – 5/8” – LOCK, GRD. 5, PLTD.


40 – ½” – LOCK, GRD. 5, PLTD.


AIR FLITER TRANSITION ( PACKAGE MOUNT) – ZONE #7

BOLTS


93 – ¾” – 10UNC X 2” LG., HX HD


74 – ½” – 13UNC X 1 ½” LG., HEX HD


NUTS


93 – ¾” – 10UNC HEX, GRD. 5, PLTD.


74 – ½” – 13UNC HEX, GRD. 5, PLTD.

GASKETS


67 – FT. – ½” X 2” NEOPRENE CLOSED CELL FOAM


57 – FT. – ½” X 2” NEOPRENE CLOSED CELL FOAM


FLATWASHERS


186 – ¾” – FLAT, GRD. 5, PLTD.


147 – ½” – FLAT, GRD. 5, PLTD.


LOCKWASHERS


93 – ¾” – LOCK, GRD. 5, PLTD.


74 – ½” – LOCK, GRD. 5, PLTD.


AIR FILTER TRANSITION (LEG) – ZONE #7


BOLTS


69 – ¾” – 10UNC X 2” LG., HX HD


69 – 3/8” – 16UNC X 1 ½” LG. HEX HD


55 – ¾” – 10UNC X 2” LG., HX HD


55 – 3/8” – 16UNC X 1 ½” LG., HEX HD


93 – ¾” - 10UNC X 2” LG., HX HD


74 – ½” – 13UNC X 1 ½” LG., HEX HD


NUTS


69 – ¾” – 10UNC HEX

69 – 3/8” – 16UNC HEX


55 – ¾” – 10UNC HEX


55 – 3/8” – 16UNC HEX


93 – ¾” – 10UNC HEX


74 – ½” – 13UNC HEX


GASKETS

51 – FT. – 18/” X 3” NEOPRENE CLOSED CELL FOAM

51 – FT. – 18/” X 3” NEOPRENE CLOSED CELL FOAM

40 – FT. – 18/” X 3” NEOPRENE CLOSED CELL FOAM

40 – FT. – 18/” X 3” NEOPRENE CLOSED CELL FOAM

68 – FT. – 18/” X 3” NEOPRENE CLOSED CELL FOAM

58 – FT. – 18/” X 3” NEOPRENE CLOSED CELL FOAM

FLATWASHERS


138 – ¾” – FLAT, GRD. 5, PLTD.

138 – 3/8” – FLAT, GRD. 5, PLTD.

110 – ¾” – FLAT, GRD. 5, PLTD.

110 – 3/8” – FLAT, GRD. 5, PLTD.

186 – ¾” – FLAT, GRD. 5, PLTD.

147 – 1/2” – FLAT, GRD. 5, PLTD.

LOCKWASHERS


69 – ¾” – LOCK, GRD. 5, PLTD.


69 – 3/8” – LOCK, GRD. 5, PLTD.


55 – ¾” – LOCK. GRD. 5 PLTD.


55 – 3/8” – LOCK. GRD. 5 PLTD.

93 – ¾” – LOCK. GRD. 5 PLTD.

74 – 1/2” – LOCK. GRD. 5 PLTD.

AUXILIARY SKID – ZONE #9

4 – TURBINE LUBE OIL FILTER ELEMENTS PALL


2 – TURBINE HYDRAULIC FILTER ELEMENTS PALL


2 – HYDRAULIC START FILTER ELEMENTS DONALDSON


BOLTS


6 – 5/8” – 11UNC X 3 ¼” LG., STUDS

NUTS


12 -5/8” – 11UNC, HVY. HX


GASKETS


2 – 2” – 150# RF X 1/8” CG-1G, FLEXITALLIC


ELECTRICAL CUBICLES – ZONE #11


BOLTS


12 – ½” – 13UNC X 6” LG., HEX HD


12 – ½” – 13UNC X 6” LG., HEX HD


NUTS


12 – ½” – 13UNC, HEX HD


12  - ½” – 13UNC, HEX HD

GASKETS


16 – FT. – 1/8” X 2” NEOPRENE CLOSED CELL FOAM


16 – FT. – 1/8” X 2” NEOPRENE CLOSED CELL FOAM

FLATWASHERS


23 – ½” – FLAT, GRD. 5, PLTD.


23 – ½” – FLAT, GRD. 5, PLTD.

LOCKWASHERS


12 – ½” – LOCK GRD. 5, PLTD.


12 – ½” – LOCK GRD. 5, PLTD.

MISCELLANEOUS – ZONE #15

BOLTS


14 – ½” – 13 UNC, X 1 ½” LG., HX HD


6 – ½” – 13UNC, 1” LG., HX HD


22 – ¼” – 20UNC, ¾” LG., HX HD


NUTS


6 – ½” – 13UNC, LOCKNUTS


FLATWASHERS


14 – ½” GR. 5, PLATED


12 – 7/16 GR. 5, PLATED


22 – ¼” GR. 5, PLATED


LOCKWASHERS


14 – ½” GR. 5, PLATED


22 – ¼” GR. 5, PLATED


Box #43

4 – GALLONS – PAINT

Box #44

4 – 39800 HOSE ASSY’S, 1 ½ X 37 OAL. RH


2 – 39801 HOSE ASSY’S, 2 X 37 OAL. RH

3 – 39802 HOSE ASSY’S, 1 X 37 OAL. RH

1 – 39803 HOSE ASSY’S, 1 ½ X 54 OAL. 

1 – 39804 HOSE ASSY’S, 1 X 54 OAL. 

1 – 39806 HOSE ASSY’S, 1 ½ X 53 CTE

1 – 39805 HOSE ASSY’S, 1 ½ X 60 OAL


Item #45


[image: image15.jpg]





1 – AUXILIARY SKID

Item #46

1 – HOOD/AUXILIARY SKID – MISSING

Item No. 47

[image: image16.jpg]





1 – WATER INJUCTION A (ROTOR JET)


Item No. 48


1 – WATER INJUCTION B (ROTOR JET)


Item #49

[image: image17.jpg]





1 – SPRINT SKID W/ENCLOSURE

Item #52

1 – LINESIDE CUBICLE

Item #53


1 – NEUTRAL CUBICLE


Box #57


1 – TURBINE CONTROL PANEL


2 – BENTLEY NEVADA 3500 – OPERATION, INSTALLATION & MAINTENANCE MANUALS


1 – EXTENDER CARD FOR AVR


1 – PKG. – MISC. INSTRUCTION BOOKLETS


1 – PKG. – MISC. SOFTWARE MATERIAL


1 – PKG. – MISC. CABLES


(M-3425 GENERATOR PROTECTION & BRUSH PRISMIC A30)


Box #58


2 – MOTOR CONTROL CENTERS


Item #59


1 - TRANSFORMER

Box #60


1 – 80-94505-01 BATTERY SYS, 24 VOLT, 56AH


1 – 80-94508-01 BATTERY SYS, 24 VOLT, 323AH


Box #61


2 – DCT24-150-4653 BATTERY CHARGERS, 24 VDC, 150 AMP,


1 – DCT24-25-A643 BATTERY CHARGER, 24VDC, 25 AMP


1 – H221N SWITCH, SAFETY, SGL THROW, 30 AMP - MISSING

1 – H224N DISCONNECT, SAFETY - MISSING

2 – TR125R FUSES, 125 AMP, 125 VDC RATED - MISSING

2 – TR30R FUSES, 30 AMP, 125 VDC RATED – MISSING

Box #62

45 – GALLONS - ACID

Box #65

1 – CO2 RACK


1 – PC. – GRATING


1 – LOT – WFC02SHIP60HZ ASSY., CO2 SHIPLOOSE, 60 HZ (DISCHARGE HEADS & WEIGH SCALE

Item #66

[image: image18.jpg]





12 – CO2 BOTTLES


MISSING (1)


LM-6000 TURBINE MODULE DLE-BLEED AIR S.S. PIPE ASSEMBLY, W/TURBINE ENGINE PARTS AND TUBE CONNECTION

TUBE FITTING 8TH STAGE BLEED VALVE AND CDP VALVE HONEYWELL


2 – ¼” TUBES X ¼” O-RING ST THREAD MISSING

2 – 3/8” TUBES X 3/8” O-RING ST THREAD MISSING

2 – ½” TUBES X ½” O-RING ST THREAD MISSING

Item #88

160 – DPGT – 405 PREFLITERS – MISSING

Item #89

RUBBER MATS 


Item #101

AIR FILTER HOUSING RAIN HOODS

Item #102A


FUEL GAS COMPRESSOR SKID

Item # 102B


FUEL GAS COMPRESSOR SHIPLOOSE

Item #102C


FUEL GAS COMPRESSOR DRAIN TANK

Item # 103


GENERATOR LUBE OIL COOLER

Item #103A


GENERATOR LUBE OIL COOLER ASSEMBLY

Item #103B


GENERATOR LUBE OIL COOLER ASSEMBLY


Item #103C


GENERATOR LUBE OIL COOLER ASSEMBLY


Item #103D


GENERATOR LUBE OIL COOLER ASSEMBLY


Item #104


POWER CONTROL MODULE (PCM, ELECTRICAL ENCLOSURE)

Item #112


125V DC BATTERIES(A), CHARGER(B), RACK(C), DRIP PAN(D)

Item # 120


AUX TRANSFORMER, 13.8Kv/480V, 2300KVA

Item #121


15KV SWITCHGEAR

Item #121A


AUX 15KV SWITCHGEAR

Item #124


GENERATOR BREAKER

Item #128


BOP PLC / DELL COMPUTER PCM UNIT

Item #131


PIPE RACK

Item #132


UTILITY METERING PANEL

Item #134


TURBINE STACKS

Item #134


TURBINE STACKS

PCM-10


125V DC BOP BATTERIES

PCM-104


RACKS

PCM-104-3


CABINET


PCM-104-16


AC UNITS

















































































































































































































































































































































�



































































































14

1



[image: image20.jpg]\\A eray
s - ProEn

SERVICES
7






Asincro Logistics Coordinator
EDC Representative

Tel 281-4499700 Ext 6109
Cel 281-7965150

No virus found in this incoming message.
Checked by AVG - www.avg.com

Version: 8.5.425 / Virus Database: 270.14.59/2494 - Release Date: 11/11/09 07:40:00



